Tested

Certificate of Analysis SIKC

Certisied

Material Lot Batch Expiration date*
XAD-2 14201 MKCR4881 Aug-2027
* This expiration date is for sealed tubes. Tubes that are open-ended and made from this batch will have a shorter shelf life.
— vé
/ 77
Scott Marshall

Quality Assurance Manager

Test Specification Result
Appearance (Color) White to Faint Yellow and Faint Beige White
and Faint Brown

Appearance (Form) Powder or Solid or Beads Beads

Blank Recovery 60.0 - 120.0 % 64.5 %
By GC

Sample Recovery 60.0 - 120.0 % 713 %
By GC

Sample Background < 10.0 22
(uo/g) By GC

Peak Area Pass Pass

Resin Largest Single Peak Area < Average
Standard Heptane Peak Area
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